To obtain a copy of your Owner's Manual & Safety Instructions contact Triton at www.tritontrailers.com.

AFTER BUNK HAS BEEN POSITIONED,
BE SURE TO TIGHTEN BOLTS SECURELY
TO PREVENT BOLT FROM BENDING.
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2008 LT WC—| oo | 05617
#| PART NO. DESCRIPTION QrY
1 05587 FRAME WELDMENT 1
2 03530 BRACKET, LICENSE PLATE 1
3 02631 #68 POP RIVET 3/4" LG 2
4 08353 AXLE, LEAF SPRING, 5 STUD 1
5 09663 SAFETY CHAIN, CLASS Il 2
6 02478 COUPLER, 2" CLASS I 1
7 01097 1/2-13 X 4 HHCS 2
8 01153 3/8-16 HEX LOC NUT 20
9 05061 GROMMET, LICENSE/MARKER 3
10 05062 LIGHT (CLEAR), LICENSE PLATE 1
1 05545 LIGHT (AMBER), CLEARANCE/MARKER 2
12 03446 4.80 x 8 C TIRE & WHEEL 2
13 07388 DECAL — TRITON LT 2
14 05595 WIRE HARNESS 1
15 03526 TAIL_LIGHT 2
16 06494 9/16 SHACKLE SHOULDER BOLT 2
17 06493 7/16—-20 HEX FLANGE NUT 2
18 05153 REFLECTOR, RED 2
19 03522 LIGHT 2 1/2, RED 2
20 03523 GROMMET 2 1/2" 2
21 04570 BUNK BRACKET 4
22 02910 DECAL, OWNER’S RESPONSIBILITY 1
23 09410 DECAL, SAFETY COMBO 1
24 08698 BOW STOP, COMPLETE 1
25 07454 BUNK ASSEMBLY, 5 FT 2
26 07453 FENDER, PLASTIC 2
27 02406 LUG NUTS 10
28 01098 1/2-13 HEX LOC NUT 4
29 01099 1/2-13 x 3 1/2 HHCS 2
30 02906 3/8-16 X 1 CARRIAGE BOLT 8
31 03833 3/8-16 X 4 CRG BOLT 2
32 09253 DECAL, TOW VEHICLE RATING 1
33 04227 REFLECTOR, AMBER 2
34 06774 KEEL GUARD 1
35 01290 3/8 FLAT WASHER 26
36 05508 LOCKING PLATE, BOW SUPPORT 2
37 06309 POP RIVET, 3/16 SMALL HEAD 2
38 03535 REFLECTOR, TRITON 1
39 05338 GROMMET, TAIL LIGHT 2
40 03702 3/8-16 X 1 1/4 CRG BOLT 4
41 00985 3/8-16 X 5 HHCS 4
42 01153 3/8-16 LOC NUT 8
43 04698 GROMMET, WIREWAY 1
44 00982 3/8-16 x 1 1/4 HHCS 2
45 06105 3/8 SAE FLAT WASHER 4
46 09745 KEEL BUMPER 1
47 10025 DECAL, SECURE LOAD 1
48 10247 DECAL, MADE IN USA 1




